
196-829-000 Tiller Harness Kit (1986) Page 1 of 2
Tiller Hitch Kit

www.mymowerparts.com

For  Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983



196-829-000 Tiller Harness Kit (1986) Page 2 of 2
Tiller Hitch Kit

Ref # Part Number Qty DescriptionS/P/F
1 732-0264 Spring 2-1/2" Lg.1 S
2 732-0245 Spring 3-1/2" Lg.1
3 712-0107 Hex Cent. L.-Nut 1/4-20Thd.2 S
4 710-0258 Hex Scr. 1/4-20 x .62" Lg.*2 S
5 761-0145 Clevis Fitting2
6 712-0256 Hex Jam Nut 5/16-24 Thd.*2 /P
7 12897 Bracket1
8 746-0262 Control Cable1
9 711-0282 Hitch Pin1 /P

10 12694 Hitch Bar Brkt. Ass'y.1
11 714-0117 Hair Pin Cotter1 /P
12 720-0142 Grip1 /P
13 04614 Shift Grip1
14 712-0158 Hex Cent. L.-Nut 5/16-18 Thd.*1 S
15 735-0126 Rubber Washer1 S
16 736-0159 Fl.-Wash. .344 I.D.2 S
17 710-0253 Hex Scr. 3/8-16 x 1.00" Lg.*2 S
18 736-0133 Fl.-Wash. .406 I.D.2 S
19 736-0169 L. Wash. 3/8" I.D.*4 S
20 712-0375 Hex Cent. L.-Nut 3/8-16 Thd.2 /P
21 12684 Engagement Lever Brkt.1
22 746-0248 Adjustment Ferrule1
23 712-0267 Hex Nut 5/16-18 Thd.*10 S
24 736-0119 L.-Wash. 5/16" I.D.*8 S
25 710-0118 Hex Scr. 5/16-18 x .75" Lg.*8 S
26 736-0264 Fl.-Wash. .344" I.D.1 S
27 712-0798 Hex Nut 3/8-16 Thd.*4 /P
28 710-0580 Eye Bolt2
29 710-0376 Hex Scr. 5/16-18 x 1.00" Lg.*1 /P
30 710-0116 Hex Scr. 5/16-18 x 2.00" Lg.*1 S
31 736-0607 External L.-Wash. 5/16" I.D.*2 /P
32 12689 Tiller Hitch Ass'y.1

www.mymowerparts.com

For  Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983


